




ITTEM NO. P

1 5

2 5

3 5

4 5

5 50

6 50

7 27

8 23

9 25

10 25

11 24

12 25

13 23

14 25

15 24

PART NUMBER

1-0627-001 

1-3517-010 

1-3517-015 

1-3517-020  

0-8001-051 

0-8001-054 

7-5000-010 

3-2520-050 

5-2502-000 

5-2501-000 

4-2520-440 

5-3102-000 

3-3118-021 

5-3101-000 

4-3118-440 

R

Arm, 14" 

Arm, 21.5

Arm, 26" 

Bracket, 

Clamp, P

Clamp, P

Clamp, H

Bolt, 1/4-

Washer, 

Washer,

Nut, 1/4-

Washer, 

Bolt, 5/16

Washer, 

Nut, 5/16

DESCRIPTIO

 Panel Supp

5"  Panel Sup

 Panel Supp

Pole\Flat M

Panel Single

Panel Doubl

Hose 1.87" - 5

-20 x .75 SS 

flat 1/4 SS 

lock 1/4" 

-20 fin hex SS

flat 5/16" SS 

6-18 x .75 SS

lock 5/16" SS

6-18 fin hex S

N 

port 

pport 

port 

Mounting 

 Slot 

e Slot 

5.0" 

S

S 

SS 

USE

UNI-SA/14.0

UNI-SA/21.5

UNI-SA/26.0

ALL UNI-SA 

UNI-SA/14   

UNI-SA/26.0

ALL UNI-SA 

QTY 2 UNI-S

QTY 4 UNI-S

QTY 2 UNI-S

QTY 2 UNI-S

ALL UNI-SA 

ALL UNI-SA 

ALL UNI-SA 

ALL UNI-SA 

ED ON\Note

0 

5 

0 

UNI-SA21.5 

0 

A/14   UNI-SA

A/14   UNI-SA

A/14   UNI-SA

A/14   UNI-SA

es 

A21.5 

A21.5 

A21.5 

A21.5 

QTY. 

1 

1 

1 

1 

2 

2 

2 

4 

8 

4 

4 

8 

4 

4 

4 







15° alignm
for pole 

15° 

75° 

ment holes 
mounting 

15° 

155° 

1
f

 
 
 
 
                 

15° alignment
flat surface m

                       

75

t holes for
ounting 

    (Horizontal

° 

 flat surface shown)






